CheckCode:722796
Report No.:C202013003770E-G1

TEST REPORT

Applicant: TREASURE BRIGHT COMPANY.
Address: ROOM A 6/F 28 YINJIAN SECOND ROAD DALUOTANG VILLAGE SHIQIAIO
TOWN PANYU, GUANGZHOU.

The following sample information was submitted and identified by/on the behalf of the client
Name: D/CY6-C

Reference Name: D/CY6-A, D/CY6-B

Date of Receipt: Apr.20, 2020 Test Period: Apr.20, 2020 — Apr.24,2020
Apr.28, 2020 — May 7, 2020

Test Request: Selected test(s) as requested by client.

Test Result: Please refer to following page(s).

Test Summary Conclusion

US California Proposition 65 - Phthalates Content Comply

Dimethyl Fumarate (DMFu) Comply

Total Cadmium (Cd), Total Chromium (Cr) Comply

AZO Comply

Hexavalent Chromium [Cr(VI)] Comply

Edited by Lo O Reviewed by _ L }129 Vo Approved by J@L//‘i )07’7&7

Sealof: :
GUANGZHOU GRG METROLOGY & TEST CO., LTD.
Issue date:May.7,2020

This test report is responsible for the tested samples only. Without permission of the test center this test report is not permitted to be duplicated.in-extfacts. The test
report is invalid without the specialized stamp of GUANGZHOU GRG METROLOGY & TEST CO., LTD. The test report is invalid if altered. Objections to the test report
must be submitted to GUANGZHOU GRG METROLOGY & TEST CO., LTD. within 15 days.
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TEST REPORT

Sample description:
Sample No. Description
1 Brown & black synthetic material with glitter

Remark: 1) mg/kg = ppm
2) MDL= method detection limit
3) “N.D.” = Not Detected (Below Method Detection Limit)
)

4) This report is to supersede test report C202013003770E,

the report C202013003770E was cancelled since this report is sent out.
Test Result(s):
1. Phthalates Content

Test method: With reference to CPSC-CH-C1001-09.4, analysis was performed by GC-MS.

Sample

Test Item - Unit MDL Limit 'z, @
Dibutyl Phthalate (DBP) N.D. mg/kg 50 1000 %
Benzylbutyl Phthalate (BBP) N.D. mg/kg 50 1000 %
Bis-(2-ethylhexyl) Phthalate (DEHP) N.D. mg/kg 50 1000
Diisodecyl Phthalate (DIDP) N.D. mg/kg 50 1000
Diisononyl Phthalate (DINP) N.D. mg/kg 50 1000
Di-n-hexyl Phthalate (DnHP) N.D. mg/kg 50 1000

2. Dimethyl Fumarate (DMFu)

Test method: With reference to EPA 3550C:2007, analysis was performed by GC-MS.

Sample
Test Item Unit MDL
1

Limit

Dimethyl Fumarate (DMFu) N.D. mg/kg 0.1 1000
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3. Total Cadmium (Cd), Total Chromium (Cr)

Test method: With reference to EPA 3052:1996, analysis was performed by ICP-OES.

Sample . L.
Test Item 1 Unit MDL Limit
Total Cadmium (Cd) N.D. mg/kg 2 100
Total Chromium (Cr) 91 mg/kg 10 /

4. AZO

Test method: With reference to EN ISO 14362-1-2017, analysis was conducted with
GC-MS/HPLC-DAD.

Sample
No. Test Item CAS No. 1 Unit MDL Limit ()
P1 P2 (
1 4-aminobiphenyl 92-67-1 N.D. N.D. mg/kg 5 3
2 benzidine 92-87-5 N.D. N.D. mg/kg 5 3 /.
3 4-chloro-o-toluidine 95-69-2 N.D. N.D. mg/kg 5 30
4 2-naphthylamine 91-59-8 N.D. N.D. mg/kg 5 30%9,7
5 o-aminoazotoluene 97-56-3 N.D. N.D. mg/kg 5 30
6 5-nitro-o-toluidine 99-55-8 N.D. N.D. mg/kg 5 30
7 4-chloroaniline 106-47-8 N.D. N.D. mg/kg 5 30
8 4-methoxy-m-phenylenediamine 615-05-4 N.D. N.D. mg/kg 5 30
9 4,4'-diaminodiphenylmethane 101-77-9 N.D. N.D. mg/kg 5 30
10 3,3'-dichlorobenzidine 91-94-1 N.D. N.D. mg/kg 5 30
11 3,3'-dimethoxybenzidine 119-90-4 N.D. N.D. mg/kg 5 30
12 3,3'-dimethylbenzidine 119-93-7 N.D. N.D. mg/kg 5 30
13 4,4'-methylenedi-o-toluidine 838-88-0 N.D. N.D. mg/kg 5 30
14 p-cresidine 120-71-8 N.D. N.D. mg/kg 5 30
15 4,4'-methylene-bis-(2-chloroaniline) 101-14-4 N.D. N.D. mg/kg 5 30
16 4 ,4'-oxydianiline 101-80-4 N.D. N.D. mg/kg 5 30
17 4,4'-thiodianiline 139-65-1 N.D. N.D. mga/kg 5 30
18 o-toluidine 95-53-4 N.D. N.D. mg/kg 5 30
19 4-methyl-m-phenylenediamine 95-80-7 N.D. N.D. mg/kg 5 30
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Sample
No. Test Item CAS No. 1 Unit MDL ..
Limit
P1 P2
20 2,4,5-trimethylaniline 137-17-7 N.D. N.D. mg/kg 5 30
21 4-amino-azobenzene 60-09-3 N.D. N.D. mg/kg 5 30
22 o-anisidine 90-04-0 N.D. N.D. mg/kg 5 30
23 2,4 — Xylidine 95-68-1 N.D. N.D. mg/kg 5 30
24 2,6 — Xylidine 87-62-7 N.D. N.D. mg/kg 5 30
5. Hexavalent Chromium [Cr(VI)]
Test method: With reference to EPA 3060A:1996, analysis was performed by UV-Vis.
Sample ..
Test Item Unit MDL s
1
-
N
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